



沈阳兴正和化工有限公司

SHENYANG XINGZHENGHE CHEMICAL CO., LTD

Certificate of Analysis

Product: Chrome Free Lignosulphonate

Date: 2011.03.13~2011.03.14

Batch No.: 11031402

Quantity: 30000 kg

No: 11 03 4 2

NO	Items	Standard value	Results
1	Appearance	Brown powder	Meets the requirements
2	Moisture	$\leq 8.0\%$	4.35
3	Lignosulphonate assay	$\geq 50 \%$	58.30
4	Total reducing matter	$\leq 4.0\%$	2.6
5	MITW	$\leq 2.5\%$	1.0
Conclusion		Complies with requirements .	